

Test Certificate

COMPANY	AKABA S.A.
ADDRESS	ATALLU KALEA 14-16 20170 USURBIL (GUIPÚZCOA)
CERTIFICATE No.	24498

TESTED MATERIAL

«ARIN» series office work chair

TESTS CARRIED OUT and RESULTS

TESTS	RESULT
UNE-EN 1335-1:2001: "Office furniture - Office work chair - Part 1: Dimensions - Determination of dimensions".	SATISFACTORY
UNE-EN 1335-2:2009: "Office furniture - Office work chair - Part 2: Safety requirements".	SATISFACTORY
UNE-EN 1335-3:2009: "Office furniture - Office work chair - Part 3: Test methods".	SATISFACTORY

DATE 4th June 2010

This document is not valid without the test report no.24498 in which the results obtained in each test are shown

The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not involve a sample referring to production quality.



Signed: Maite Gurrutxaga
 Technical resp. for the Accreditation